
File No: J-13011/56/2006-IA.II(T)
Government of India

Ministry of Environment, Forest and Climate 
Change

IA Division

***

Date 20/02/2025

To,

Sh. R N Shukla
M/s Mahan Energen Limited (MEL)
Adani Corporate House, Shantigram, Near Vaishnodevi Circle, S.G Highway, Ahmedabad - 382421, 
Gujarat
E-mail: MEL.Adanipower2023@gmail.com

Subject: Expansion of Bandhaura Thermal Power Plant under Phase III by adding 1600 MW (2x800 MW) 
Ultra-Super Critical TPP to existing 2800 MW [Phase I: 1200 MW (2x600MW) + Phase II: 1600 
MW (2x800MW)] within the existing premises of Thermal Power Plant by M/s. Mahan Energen 
Limited (MEL) located at Villages Bandhaura, Khairahi, Karsualal and Nagwa, Tehsil Mada, 
[...]
4 24° 0'42.28"N 82°24'8.50"E
5 24° 0'39.05"N 82°24'37.63"E
6 24° 0'42.74"N 24° 0'42.74"N
7 24° 0'33.38"N 82°25'18.26"E
8 24° 0'22.48"N 82°25'22.10"E

5. Latitude and 
Longitude of all 
corners of the project 
site.

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 5 of 29IA/MP/THE/513987/2024



S. 
No.

Particulars Details Remarks

9 24° 0'11.19"N 82°24'58.42"E
10 24° 0'10.33"N 82°24'41.35"E
11 24° 0'7.87"N 82°24'35.41"E
12 24° 0'2.42"N 82°24'24.13"E
13 24° 0'1.65"N 82°24'10.35"E
14 23°59'52.06"N 82°25'29.20"E
15 23°59'46.32"N 82°25'31.05"E
16 23°59'41.47"N 82°25'27.25"E
17 23°59'36.59"N 82°25'21.56"E
18 23°59'28.26"N 82°25'13.77"E
19 23°59'30.14"N 82°25'2.06"E
20 23°59'28.74"N 82°24'56.68"E
21 23°59'11.86"N 82°24'44.80"E
22 23°59'2.92"N 82°24'41.83"E
23 23°58'44.79"N 82°24'30.74"E
24 23°58'43.12"N 82°24'11.56"E
25 23°58'32.18"N 82°24'9.64"E
26 23°58'31.34"N 82°24'7.46"E
27 23°58'45.11"N 82°24'8.77"E
28 23°59'0.64"N 82°24'7.76"E
29 23°59'6.23"N 2°24'17.33"E
30 23°59'19.12"N 82°24'24.80"E
31 23°59'31.65"N 82°24'27.11"E
32 23°59'42.23"N 82°24'36.46"E
33 23°59'56.48"N 82°24'41.92"E

6. Elevation of the 
project site

365 m above mean sea level

7. Involvement
of Forest land if any.

Nil. Proponent submitted a letter dated 15/01/2025 
obtained from State Forest department stating that no 
forest land is involved in the total land of 473.48 Ha.

No Forest Land is involved

Project site: Nil
Study area

Particulars Distance (in km) Direction
Seasonal Nallah Adjoining to 

boundary
-

Rampa River 7.0 km SE
Sukhra Nadi 2.8 km ENE
Hurdul Nadi 4.0 km WSW
Laua Nadi 7.4 km NE

Saravn Nadi 8.6 km NNW
Mayar Nadai 8.9 km E
Jharia Nadi 9.6 km WSW

Kanchanumuda 
Nadi 10.7 km NNE

Sulkhia Nadi 10.8 km WNW
Mahan Nadi 11.4 km NW

8. Water body (Rivers, 
Lakes, Pond, Nala, 
Natural Drainage, 
Canal etc.) exists 
within the project site 
as well as study area

WRD, Singrauli letter no. 94/95 
dt; 10.01.2025. The HFL data is 
not available as it is Seasonal 
Nallah.

Existence of ESZ/ 
ESA/ national park/ 

Study area: Nil
Status of NBWL approval: Not Applicable

No ESZ/ESA, National Park, WL 
sanctuary/reserve in the study area 

9.

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 6 of 29IA/MP/THE/513987/2024



S. 
No.

Particulars Details Remarks

wildlife sanctuary/ 
biosphere reserve/ 
tiger reserve/elephant 
reserve etc. if any 
within the study area

List of Reserved and protected forests:

Particulars
Distance
(In km)

Direction

Mohanban R.F. Adjoining W
Pidarwah P.F. 7.9 km N
Vihara P.F. 10.5 km ENE

of 15 km radius w.r.t TPP. PCCF 
(WL) Bhopal, Madhya Pradesh 
issued distance certificate vide 
letter no.- VP/March/2022/Mine-
133/1940 dated 06.03.2023.
Hence Not Applicable.

10. Archaeological sites 
monuments/ historical 
temples, etc.

Not present in 10 km radius w.r.t TPP. Hence Not 
Applicable

Not Applicable

11. Involvement of 
Critically Polluted 
Area/Severely 
Polluted area as per 
2018 CEPI core

Involvement of CPA/SPA- Nil
Proximity to CPA/SPA- Nil

No critically/severely polluted 
area declared by CPCB/MPPCB is 
located within 15 km radius of 
project site. Letter issued by 
MPPCB, Bhopal vide letter no.- 
2908/Tak./Pranibo/2024 dated 
11.06.2024.
Hence, Not Applicable.

 
11. The unit configuration and capacity of existing and proposed project is given as below:

Sr. 
No.

Existing power plant configuration and 
capacity

Proposed power plant 
configuration and 

capacity

Total Technology adopted

1. Phase I - 1200 (2x600) MW Super Critical 
(Operational)

Phase II - 1600 (2x800) MW (Under 
Construction) Ultra Super Critical

Phase III - 1600 (2x800) 
MW

Ultra Super Critical units

4400 MW (1200 + 
1600 + 1600) MW

Super Critical & Ultra 
Super Critical

 
12. The details of the fuel (coal/gas/LDO) requirement for the proposed project/ expansion cum proposed project along 
with its source and mode of transportation is given as below:

Details Fuel requirement 
(MTPA)

Source Distance from 
site (Kms)

Mode of 
Transportation

Coal Characteristi
cs (Worst case 

scenario)

Linkage 
document

Phase-I:
Railway: From 
Coal mine to 
Gajara Bahara 
Railway 
siding.
Road: From 
Gajara Bahara 
Railway siding 
(16.2 Km) to 
TPP &
Suliyari Coal 
Mine to TPP 
(About 32 km)
Phase-II: 
Conveyor 
Belt: 4.6 Km. 

Existing 
TPP

Phase I – 5.5 
Million TPA
Phase II – 6.85 
Million TPA

Phase I – Suliyari 
Coal Mine CCL, 
NCL Mines and e-
Auction.
Phase II – Dhirauli 
Mines & e-
Auction]

Phase II - 
Integrated 
transportation 
through railway 
and road
Phase II - 
Conveyor belt

Ash - <40(%)
Sulphur - <0.5 (%)
Moisture - 13 (%) 
GCV - 3000-3500 
Kcal/Kg

Fuel Supply 
Agreement 
(FSA) & e-
auction.

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 7 of 29IA/MP/THE/513987/2024



Details Fuel requirement 
(MTPA)

Source Distance from 
site (Kms)

Mode of 
Transportation

Coal Characteristi
cs (Worst case 

scenario)

Linkage 
document

Coal conveyor 
belt area &
project work 
will be 
completed by
December 
2026.

Proposed 
TPP

6.5
Million TPA

Mara II Mahan 
Coal Mine of 
MEL & e-Auction

Conveyor 
Belt: 4.6 Km. 
Coal conveyor 
belt area &
project work 
will be 
completed by 
December 
2026.

Phase III: 
Conveyor belt

Ash - <40(%)
Sulphur - <0.5 (%)
Moisture - 13 (%) 
GCV - 3200-3700 
Kcal/Kg

Fuel Supply 
Agreement 
(FSA) & e-
auction.

LDO: 2500 KLD Nearby POL 
depots

Nil By road Nil Nil

It was informed that the length of the Conveyor belt is 4.6 km and the Right of Way for the Conveyor belt is 19.4272 Ha 
of forestland for which Stage II FC (No. FP/MP/Others/405152/2022) has been obtained on 09/12/2024 under the 
provisions of Van (Sanrakshan Evam Samvardhan) Adhiniyam, 1980. The conveyor belt project located outside the 
project site is being implemented by M/s. Mahan Fuel Management Limited and the same is not considered as a part of 
TPP project.
 
13. Water requirement: Water Requirement: Existing Water requirement is (62 MCM) 169,863 m3/day, water allocation 
is obtained from Rihand reservoir (Govind Ballabh Pant Reservoir) and permission for the same has been obtained from 
Water Resources Department (WRD), Singrauli, Madhya Pradesh vide letter dated 01.09.2022. The water requirement for 
the proposed project is estimated as (28.55 MCM) 78,219 m3/day, which will met from Rihand reservoir (Govind Ballabh 
Pant Reservoir). The permission for drawl of surface water is obtained from WRD, Madhya Pradesh vide letter dated 
19.02.2024. The water will be transported to the plant site through existing water pipeline. The specific water consumption 
for the power plant is 2.5 m3/MWhr.
 
14. Power requirement: Existing power requirement of about 72 MW from own TPP, i.e. AUX consumption. The power 
requirement for the proposed expansion project is estimated as 120 MW, and will be met with own generation, i.e. AUX 
consumption.
 
15. Baseline Environmental Studies

Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)
AAQ parameters at
13 Locations(min and max)

PM10 = Max. GLC (1.20 μg/m3)

SO2 = Max. GLC (2.10 μg/m3)

NOx = Max. GLC (2.17 μg/m3)
To control air emissions from expansion Ultra Super Critical TPP Stacks, adequately 

Incremental GLC level

PM10 (μg/m3) 83.1 – 46.1

PM2.5 (μg/m3) 48.9 – 27.1

SO2 (μg/m3) 15.40 – 8.50

NOx (μg/m3) 24.4 – 13.6

CO (mg/m3) 430 – 770
Hg: BLQ (LOQ-0.15)

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 8 of 29IA/MP/THE/513987/2024



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)
designed Electrostatic Precipitator (ESP) with more than 99.99% efficiency are envisaged. 
Flu Gas Desulphurization (FGD) with lime scrubbing for control of SO2, De NOx system 
of SCR / NSCR type with low NOx burner are proposed and will be as per the 
MPPCB/CPCB & MoEFCC notifications & guidelines. For the control of fugitive dust 
emission within and around the coal handling plant, coal dust extraction system with pulse 
jet bag filter and suppression systems will be provided.

Ground water quality at 13 
locations

pH: 6.61 to 7.63,
Total dissolved Solids: 86 to 640 mg/l,
Total Hardness (as CaCO3): 36 to 488 mg/l,
Total Alkalinity: 20 to 336 mg/l,
Heavy metals like Copper (as Cu) - BLQ(LOQ-0.02), Lead (as Pb) - BLQ(LOQ-0.005), 
Cadmium (as Cd) - BLQ(LOQ-0.002), Chromium (as Cr) - BLQ(LOQ-0.02), Arsenic (as 
As)- BLQ(LOQ-0.005) and Mercury(as Hg)- BLQ(LOQ-0.001)

Surface water quality at 5 
locations

pH: 7.40 to 7.86,
Dissolved Oxygen: 6.0 to 6.5 mg/l,
BOD: 5.0 to 6.0 mg/l,
COD: 20 to 30 mg/l,
Heavy metals like Copper (as Cu) - BLQ(LOQ-0.02), Lead (as Pb)- BLQ(LOQ-0.005), 
Cadmium (as Cd)- BLQ(LOQ-0.002), Chromium (as Cr) - BLQ(LOQ-0.02), Arsenic (as 
As)- BLQ(LOQ-0.005) and Mercury (as Hg)- BLQ(LOQ-0.001)

Effluent generation details and 
its treatment

· Wastewater generation from Phase III TPP is about 2430 KLD
· Mode of treatment & reuse – ETP capacity is 2700 KLD. Wastewater will be led to an 
ETP/ Neutralization & Equalization tank where they shall be treated through clarifiers and 
led to Central Monitoring Basin. The treated water shall meet the MPPCB, MoEF&CC 
norms. Oily wastes shall be treated using oil water separators and the treated effluent led to 
CMB. pH corrections shall be made as required for chemical wastes. RO reject shall either 
be brought to CMB or used for gardening directly. CW system shall operate at a COC of 5 
and the blow down water shall be recycled directly in FGD and Ash Handling systems. 
Any excess blow down water shall be treated by installing pre-treatment, ultrafiltration and 
reverse osmosis.
· Domestic wastewater generation from Phase III TPP is about 18 KLD – STP capacity is 
20KLD. Domestic wastewater will be treated in STP through latest MBBR Technology.
· Mode of treatment & reuse - Treated water will be utilized for greenbelt and plantation 
purpose.

Noise levels Leq (Day and 
Night) at 13 locations

73.8 to 47.8 dB(A) for the Day time and
62.7 to 38.2 dB(A) for the Night time.
· Traffic study has been conducted at MDR 1212 which is approximately 0.19 Km 
(distance) connecting the plant site.
· Transportation of raw material will be done 90% by conveyor belt and 10% by road.
· Existing PCU is 4348.5 PCU/day on MDR 1212 and existing level of service (LOS) is B.
Road Location Volume (in 

PCU/Day)
Capacity (in 
PCU/Day)

Existing
V/C Ratio

LOS Performance

T1 (At 
Bandhaura 
towards 
Amliya)

4348.5 15000 0.29 B Very Good

MDR 
1212

T2 (At 
Rajmilan 
towards 
Waidhan & 
Singrauli)

2023 15000 0.13 A Excellent

· PCU load after proposed project will be 4348.5 (Existing) + 809.5 (Additional) PCU/day 

Traffic assessment study 
findings

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 9 of 29IA/MP/THE/513987/2024



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)
and level of service (LOS) will be B.
Conclusion: The level of service will be B after including additional traffic due to the 
proposed expansion project.

Soil Quality at 8 Locations pH range: 7.41 to 8.38,

Electrical conductivity (EC): 0.169 to 0.389 μmhos/cm,
Calcium content: 290.19 to 369.04 mg/kg,
Potassium: 304.00 to 340.21 kg/hec,
Nitrogen: 191.20 to 221.04 kg/hec,
Phosphorous: 25.30 to 70.66 kg/hec,
Magnesium: 103.00 to 137.50 mg/kg,
Organic Matter: 0.58% to 0.75%

Flora and fauna As per revised categorization given in the Wild Life (Protection) Amendment Act, 2022, 
total 16 Schedule I Species found in the buffer zone during field survey and secondary 
sources. Of 16 Schedule I Species, 6 are mammals, 5 are avifauna and 5 herpeto-fauna.
The List of Flora & Fauna is duly authenticated by DFO, Singrauli vide letter no. 7704 
dated: 12.12.2024.
A Wildlife Conservation & Management Plan (WLCP) has been prepared and submitted to 
Principal Chief Conservator of Forest (Wildlife), Govt. of Madhya Pradesh and the same 
has been assessed by DFO, Singrauli and forwarded to PCCF, Bhopal vide letter no. 7907 
on dated 24.12.2024 for the approval.
The action plan to address the recommendation of the 
Hydrogeology report and Watershed management plan are as 
below:

Sl. 
No.

Recommendations Action Plan

1 Since the TDS levels at 
Karsua Raja are relatively 
close to the permissible 
limit, it is recommended to 
monitor the TDS levels 
regularly to ensure that 
they do not exceed the 
threshold.

Water quality monitoring shall 
be done once a month through 
NABL accredited laboratory to 
monitor TDS Level.
- Karsua Raja Well is located at 
2.58 Km w.r.t plant site in SE 
direction

2 As the value of hardness 
as CaCO3; in Karsua Raja 
groundwater sample is 
found to be above 
acceptable limit but within 
the permissible limit. A 
need for ongoing 
monitoring and potential 
remediation efforts can be 
suggested in the report.

Mahan TPP has already 
implemented ZLD and not 
using Ground water.
-Water quality monitoring shall 
be done once in a month 
engaging NABL accredited 
laboratory to track hardness as 
CaCO3 content and 
corrective/preventive actions 
will be taken based on findings 
in the report.

By reviewing the report, it 
was found that the value 
of Magnesium was found 
to be above acceptable 
limit but within 
permissible limits. The 
plant may take some 
preventive measures 

3 Water quality monitoring shall 
be done once in a month 
engaging NABL accredited 
laboratory to track Magnesium 
content and 
corrective/preventive actions 
will be taken based on findings 
in the report.

Hydrogeology study Consultant details:
The hydrogeology study 
report has been prepared 
by M/s. Akshar Geo 
Services Pvt. Ltd & 
Vetted by NIT Delhi.

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 10 of 29IA/MP/THE/513987/2024



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)
accordingly.

4 The maximum value of 
sodium concentration 
found in the Khanua Khas 
village falls under 
"Unsuitable" category of 
water classification as 
mentioned in Table 4.2 in 
the report. It is 
recommended to suggest 
some preliminary 
treatment measures.

Water quality monitoring shall 
be done once in a month 
engaging NABL accredited 
laboratory to track Sodium 
concentration and 
corrective/preventive actions 
will be taken based on findings 
in the report. However, the 
distance of the village Khanua 
Khas from the project boundary 
is 9.14 km.

5 It is recommended to 
mention the method used 
for determining stream 
order of the study area 
once in three years.

Mahan TPP will engage reputed 
government institute for future 
study as recommended once in 
3 years.

The water sampling, analysis as well monitoring will be 
conducted by March’2025 and further regular interval once in 2 
months.

Impact study on
bio-diversity and aquatic 
ecology

Recommendations of study report:
· An inventory of the various plant groupings observed in the 
study region was created. Flora of core zone- 15 species of trees, 
12 species of shrubs, 17 species of herbs, 3 species of Creepers, 8 
species of grasses were observed.
· Flora of Buffer zone- 92 tree species, 21 shrubs, 23 herbs, 
grasses & climbers, in addition to this 3 cereals species, 10 pulses 
and oil species, 8 fruit species and 20 vegetable species were 
found in buffer zone during field survey.
· Fauna of core zone- 4 mammals, 17 Avifauna (Birds), 4 reptiles 
and butterflies species were identified.
· Fauna of Buffer zone- in Terrestrial Fauna - 14 Mammalian 
species, 112 avifauna species, 5 Herpetofauna and in Aquatic 
Fauna - 15 fish species, 16 butterflies and insect’s species were 
observed/ reported in Buffer Zone.